OMasdly WS sl g Ol las

H(pabed Voo IS 30 s pasd § S35 98) sl pb Al 56T

& OWia G905 § s B9 JalSIL gzl 3 W1 il e diy o Aol OVl

(&35 OMelis) <l ¥ J] @55 98 il oY pull hais & @ bsen J] BLOYL (uiitl]
(g yaall doudlly Gy Lo sas suall G o))l pis of (3L y5m) dyyio doud gl g9
O) ke S B (galz b clels jgi

1 Lo oy (A3l e Bp) el Sl gl § Olyall pamy Sgue Ll ooyl
(ygall slaall 45) dysanl pilially By Ul a Wl LY o Gyme g 55 & Lok

(asd Ve v e US (0 doly pasid § 3 U8) 86 Ll 6T
Bl ks (SIS sl § Il

i s ety (506 B3 pll sl il § Ol sy s Ll Loy
213 posabisdl S5tus B3L3

3l5)siS 5 )00

(olsT 1+ US 30 woly paind 3 5ST 3 559) gt 55T Ll 6T
W )ysd) pasmg pall Oal st § B3b dadls pull Ollisl gils § s

(ool Ve US (0 oty pases § 555 98) Al dusly LT
3] Wlase] 3 0Lt gl iYL ssnd Saskl § Glhsl ohdl Lkt § 1 3g
Jodl § 5555l

i o dodis pll slasl 55 § Oyl iy s Lyl lamg)
29801 Olgius 2lass] @l § SSdly psrad Slg L)sdly o8l Olsis & 8003
) G 5l 0330 8L pall § popssalls posumitllls psenlisdls

Hpaid Vo S o sy paid § 55 98) s b sy 56T

Sl pod Dlo 305 (dalusd] b3 OYelis) 436 OUelss it § dygmo ] OluEs
2 881 s sz O5) OIS g y5als B3 5l ool wis B il e (olacl
Ost) il IS (8 A1) a3 i)

Hgabds Ve e IS (0 oy pasd & B3 48) 80 desly BT

dysel wlaall sus plass) elad) pull LS sus (plass! delgdls dulell susll p 53
559l s5mi BVl y5m s 3 Sl dolodl y5ms (B (alasl gl Al sl
pae el Bliz dolid &3 Ghol 0sh el &3) (Olaiid) Lo f Ol «pasdls

s sVl ol sl pull 353) pul Sllale dysenl des gV Gl (Bl O b Jase pllas]
el G351 & sas ol pall (b Sidl Gladl &) § Slsudl 6515 5 Gladl (dasal
galuasd! S5 (@aloWg ol 853,09 dolak! bly ] priball o o) ool ASIL LiloY
cam () AU Olgal) sl e S Qladl) o i sty soals 5T el 25
(k=Y pay § 8 2 Bsw) OMasd) Lams

H(oasds Voo ee IS 5o Sl pasd § S5 98) LAl 80 duile H6T

2k 995 el § )5l sstue (21531 ] 0% Lo (Sld5SIYI) 23 03l e
(s osle) slaall slas] (pull w)olS pals e @S ) b

(I Vs Camdlly asdls daid] uiisl] oo Oladll Joks) 33l duwds AL

(Ao lib) SULI oo b J 55 Juse puiis oS V) Jusbl Bodse pi 3l
Glea¥l) gull dsle sl dadall § sl gead) 651 dlome Slade) Gl & T 5T Lyl B § i
(36 ) el 3l ) ol Alanl) Ol o (B0l Ayl Sl B35 51 ((osct]

Lotz 56T 54k 0 g3

28 daiona dile SBT 110 dodug Juall o] Gudhll eld dsle 50T gl elids 54 13
131 1 oy dikazl] loshabl o 5k 00085 & dasluck] oSl .62l i § 8555
A Ll BT Hsal o Ledls Wds

elswl Jade -0
JEbY Jslize oo Taum slol 1is Jado

2T oe B Y8 do s § badoy

EXP 4alS asy by sl Al e pmdsbl diodall 555 lgl sy elsll 1 Jast Y
el N e Y psdl ) deodall gD gyl ndy

b g Jaeall Jll dd5L SLdl sl Gl ole G2k os L9316l e pald G Y
L) Lloo § il 0de sela lglosind a5 b U B90Y e palsd]

55 Ologlaes ddall Slgizms -1

J oohsl -5 gsom

PRINRY

JsosuS 9o O ksl pde £+ o alin (03 US G5 ipzmde YO Jozrla €4 sl -5S
235955 930 emde YO 5

iop 6V Ol
Ol Slsled] g @uSarid Dsadsy SsWI Dlinaasise hiskdl 335 sl
oY Wl waST oY ol wuST ¢ Y-1-7000 (6 5551 <o suaii ]

Al Slgimeg goubsl -sS slgud Jueal) i)
Uil Al @3 339 O5) OIS dalka ol BT o prle YO Jpzbe €4 kol -5 (ol 31
- D4 oyl axl e ysimas

(oI BTV & S & 31 8) 0 B YA e 55255 Bgus & 35 ool YO oznli €+ Gl oS
Gl o AL dsmnalb) @S il

oot i Ol e

dgsliall giidgy diate Vo ud Vsl gl

Lilw] - (118) Glsf ¥VIYe

XY oo § B ody) dmol o LT Szl

Ol s plabll @o pwnsbsl -8 Jsls
@53 sl plaball e pusehsl -5S Jsks g

IdsnsuS s O ksl ¥l <] d oS ©oog bl Jslis wis sl (555
s 1Y ol e Ol 1] el Y sl Slsall sl jmo 8 3] w3LisslS aue
L oSUl Olys ikl Jsls e g lizad)

clogudl 8 il 595 92!
I Jin S 3en O Junsh ol oy I Ismall 055y 6,53 ABLek) Ly3o¥ ols wsls
slogudl il @35 5kl G BT pll his ks § wilSsoslS o

glo s Jasd!
Jasd!

8ole el dlonaion (U fphabass sl) dalo &bl it CuS 13] o (6568 Ol
oty Jalo il elid ma 3 g 51 ol e 01 UB ksl -5 Ul e LaSslly
Jloszaly gad ¥ 25895iS 3542 /s guS shae O Juusbsl (0 Yty 55T el Islizy

oo B35 O35l 13] Al pute ammrs ool <l 0330530515 93008 /un S 30 O skl
sl (1o LI gl sy 3 Wlostia] Dl § Mty Tl T o 3ol O atonk] (108 331 8%

&I.b)gﬂ

O gkl Josmialy mad ¥ glo M1 elss o ol g § S Lo 13] gl 51

130 ;5T el Jlaiy 135 glo 1 358 o] Claall U3 5o 4133535 8y /hyoseS 5isn
gloyl \; o p S

U Jovall of ol g il Jasl) plahiss S 5 Jolor &l (i of Shalo S 13)
sl i Jsls

OYY Jisg sl
Bl iz S Sgu Jlo § @i b pull ased e 858 UM Sl o pulsilly mds 4B
sl izl 51l 0dn S i OV plusital 1

39S e punsbsl -5 @i
022 dralus o Gl Bl Coal) 58T 15] (Sl g1l ) 59531 e slsall 1a 52
celsWl e Jsbs bd ek iauls Sl gyl

o bsl -5 plaseal &g do ol -¥
TaSThe S5 b 1] Jawall of b izl ahal] Chog oo Ll ol gl 1in Jsks

Losy pde VW0 fpmda Yo bl =55 aols 03 oo Lot woshl ds )

Uk daw s po2 JS (30 S8 s § duogall elie yz Jglis (Sl O] slbl za ol BYI ki
LS B¥y ) &gy i okl -sS elsw gl dlolge aabl e oSyl C35 &

bl =55 e 31 de 2 Sl

Jl 55 sl )b oo ol B s i £3%1 51 (0l BY1 5o B33 de o Uslss Ul §
celolll Boes e umbroly sl e Ghditus O Bl 5 lshlly Golsodl puid 5] cadall
oonbsl -5 s Cuus 18]

Jskis Vel Lass ge & JWI psdl § Boumed) de ol Uslis Ol ol sao] U5 G 13]
et G & ol o) dislaa & o

obsl -5 Ul oo i 13)
I3 My el &y i ol -5 el el dlolse okl e

el ol el JLals slsll 1 plasiial diyyb e 65T Al T bl 9IS 15)

elgd i
Olaastl) b ISty sy climo o 156 & guite 9o olsl -
hsl) o =y 28
Jopall Slaedsss Jlomiol) Glsl | IS5 BBy el diog @l -
Lo ol Loslsss &350Y1 § Oy Jawalls ol O] -
Aol diogll § Bouonkl Vel 858 eluds il (o i85 Y -
sl 8 JLiital O35 diog)l puih 5,55 Y -
JLbY Jslite e Taamy L9391 &1 Jades -
@l doall 6lyjg pulzwe
o Pslual slosl

]
Qcinfa

loson) &l HBYI -¢

sz e IS e 829,50l 535 Y U5 el TBT olol 1 oy S8 9l IS e

B g JSa5 98 U1 dledl HBY Uy L

gl g3 Gamn o (JalSll gl o 355 i - Lo 1ol bl O¥elis
e Mg WS Egus Jlo § guledl il Bl Lol ge 8 gasdl sl ol slfs
sl o Shalas Juasly o bl -5 Jsls

Doy pll hased bgsn & w335l 3 fansuS shoe O hunsbsl worasts 0 086 ©
1 el 635 8 Zpwlusdl Ol woY dnaiS o U o sebl polsesd & Tayas
U5k oe LB WS Grgus Jlo § (Sousdl dsSls 6 B 0de) slo] ol Jlgs Sigu
b e @lials s e ey Juasly onebs] -5

3 8o 3515 Jsdl g sl Bl skl e Gl S 13 13gyme b 5 ST Jame
S sl e hany Juaild « 555 St okl gl Oy B S 13] o cled
pall s e § ol yened daS 5yhs Aol el eiiiw

s b OV G o G Aladl BV (b b 5ol Gisle e oonebsl -5 S5
US, ol ol S5 lealy 5 (oY La] Lkl ZBLT Y1 Coler J)) obsl -55 ool B
Bas e dlsd 3ol

10V 2 @9 ,bly bl -5 elsis A bl ¢ Y dusladl BV b Led
W Bliy] p3kiud o A 0555 Lo W sl JBYI 0 Bigu > &

(a1 e S 0 dlg et § S5 98) dsls dusle 40T
T opad ol 8Ll T el o a1 pag3 pokall § T ecsilly ssmd g lho aimd olss
el

H(oased Vo S (e oty pasd § 5 8) Ay pb dule 56T

§ M pan s o olss dg5S] asile b (Bl 9laas) il Ol o Juse 343
Ly el lls Jolal) eV (oMaslly jalss 5 oM gl b bt byl dihis
ol § 5 3525 Jlo I g Glanyl dygmo gl

i o doig pll slasl gl § ALl 8 Oyl pasy Sgas Lal baog)

Sgtme ¢S @I § Lysdl sl bysdl paes S5t S gl § Dol stuna glis)
23y sl pall & posed SUI Siune gl ) el § posalisd] Sstume Lz ol gl il S
S0 56 oda e Cupdall Gy Ul sl g Ollas ] gl § 8005 T el & LSl Sgtans
bl e G L s el Ol sl I3

H(oasd 1,000 JS 00 oty pasd § S5 W) 86 dusle BT
Sl 55l b (s) bale IS (o9l § Ollhal wledly Hs=il

i b datss pull )l g3 G Clpgll pamy S 556 OVl § b g)
& o S5ladlls sl sl Olistus (2lasdl el bysdl & Gz ol 555 deusd B2b3
ol e i Le & pll Ollasl Y5 5o 0261 0l el G ey ol

9 o guS hae 3B uunb gl 83k) B o Uld B3le USy g wis g 51 dasily HBT o
desledl JBY 0da Ergum ) S5 Jamof o counbsl -5 mo pud 0SU5 (wiLisysiSayien 8oL
iBus e Dlad Bolo S S wie ST Ui

1o guS s 3 skl

(ool Ve IS oo woly a3 35 98) dsila dsle 46T

as s ohad) dihie § 41 glodl Gl (Y1 G sl sl ) dliw emd Sl
S99 sdl § p5 3529 alll bl pllasll 5] Jolall o3 slsa¥lg Busll § Clall e gl
RARETE I POV I PY PR PR

i Lo dois (3L 8 90) el Hlsl S5 § Ol sy Sgie Ll bamg)
2 38305 el & sl of Lysdl paas Sstus 33L5 gl & O3al siua B3L)

Package Leaflet: Information for the user

Co-Olmepress 40 mg/25 mg film-coated tablets

olmesartan medoxomil/hydrochlorothiazide

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are

the same as yours.

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See

section 4.

What is in this leaflet

1. What Co-Olmepress is and what it is used for

2. What you need to know before you take Co-Olmepress
3. How to take Co-Olmepress

4. Possible side effects

5. How to store Co-Olmepress :

6. Contents of the pack and other information

1. What Co-Olmepress is and what it is used for

Co-Olmepress contains two active substances, olmesartan

medoxomil and hydrochlorothiazide, that are used to treat high

blood pressure (hypertension): o

- Olmesartan medoxomil is one of a group of medicines called
angiotensin |l-receptor antagonists.” It lowers blood pressure
by relaxing the blood vessels.

- Hydrochlorothiazide is one of a %roup of medicines called
thiazide diuretics (“water tablets”). It lowers blood pressure
by helping the body to get rid of extra fluid by making your
kidneys produce more urine.

You will only be given Co-Olmepress if Olmepress (olmesartan
medoxomil)” alone has not adequately controlled your blood
Bressure. When %lven together, the twoactive substances in Co-

Imepress help to lower blood pressure more than if either of
them were given alone.

You may already be taking medicines to treat your high blood
ressure, but your doctor may want you to take Co-Olmepress
0 lower It more.

High blood pressure can be controlled with medicines such
as Co-Olmepress tablets. Your doctor has probably also
recommended that you make some changes in your lifestyle
to help lower your blood pressure (for example losing weight,
giving up smoking, reducing the amount of alcohol you drink
and reducing the amount of salt in your diet). Your doctor may
also have ur%ed you to take regular exercise, such as walkln% or
swimming. It is important to follow this advice from your doctor.

2. What you need to know before you take Co-Olmepress

Do not take Co-Olmepress: )

-if you are allergic to olmesartan medoxomil or

hydrochlorothiazide, or any of the other ingredients of

this medicine (listed in section 6) or substances similar to

hydrochlorothiazide (sulfonamides) )

if you are more than 3 months pregnant (It is also better to

avoid olmesartan medoxomilhydrochlorothiazide in early

pregnancy — see pregnancy section)

- If you have severe kidney problems :

if you have diabetes or impaired kidney function and you are

trlea&.ed with a blood pressure lowering medicine containing

aliskiren

if you suffer from low potassium, low sodium, high calcium or

high uric acid levels in the blood (with symptoms of gout or

kidney stones) that do not get better when treated )

- if you'suffer from severe liver problems or yellowing of the skin
and eyes (jaundice) or problems with drainage of the bile from
the gallbladder (biliary obstruction e.g. gallstones)

If you think anr of these apply to you, or you are unsure, do not take
the tablets. Talk to your doctor first and follow the advice given.

Warnings and precautions
Talk to your doctor before using Co-Olmepress.

Before you take the tablets, tell your doctor if gou are taking any

of the following medicines used to treat_hlrgh_ lood pressure:

- an ACE-inhibitor (for example enalapril, lisinopril, ramipril), in
plzaprtl(lgular if you have diabetes-related kidney problems.

- aliskiren.

Your doctor may check your kidney function, blood pressure
and the amount of electrolytes (e.g. potassium) in your blool
at regular intervals.

See also information under the heading “Do not take Co-Olmepress”.

Before you take the tablets, tell your doctor if you have any of
the following health problems:

Kidney transplant

- Liver diseases )

Heart failure or problems with your heart valves or heart
muscles ) o ]
Vomiting (being sick) or diarrhoea which is severe or it goes
on for several days o }
Treatment with high doses of water tablets (diuretics) or if you
are on a low salt diet ) )

- Problems with your adrenal glands (e.g. primary aldosteronism)
Diabetes ) )

- Lupus erythematosus (an autoimmune disease)

Allergies or asthma )

If you have had skin cancer or if you develop an unexpected
skin lesion ~during the treatment. Treatment with
hydrochlorothiazide, Earhc,ularl\y long term use with hIFh
doses, may increase the risk of some ty?es of skin and lip
cancer (non-melanoma skin cancer). Protect your skin from
sun exposure and UV rays while taking Co-Olmepress.

If you experienced” breathing ~or lung problems
(including inflammation or fluid "in the lungs) following
hydrochlorothiazide intake in the past. Iftyqu develop any
severe shortness of breath or difficulty breathing after taking
Co-Olmepress, seek medical attention’ immediately.

Contact your doctor if you experience any of the following

symptoms: ) . :

-"diarrhoea that is severe, persistent and causes substantial
weight loss. Your doctor may evaluate your symptoms and
decide on how to continue your blood pressure medication.

- decrease in vision or eye pain. These could be symptoms of
fluid accumulation in the vascular layer of the eye (choroidal
effusion) or an increase of pressure |n8/our eye and can
happen within hours to weeks of taking Co-Olmepress. This
can lead to permanent vision impairment, if not treated.

Your doctor may want to see you more often and do some tests
if you have any of these conditions.

Olmesartan medoxomil/hydrochlorothiazide may cause a rise in
blood fat levels and uric acid levels (the cause of gout - painful

swelling of the {Qints). Your doctor will probably want fo do a
blood test from time to time to check these.

It may change the levels of certain chemicals in your blood called
electrolytes. Your doctor will probably want to do a blood test
from time to time to check these. Signs of electrolyte changes

are: thirst, dryness of the mouth, muscle pain or cramps, tired
muscles, low blood pressure (hypotension), feeling weak
sluggish, tired, sleepy or restless, nausea, vomiting, less nee

to pass urine, a rapid heart rate. Tell your doctor if you notice
these symptoms.

As with any medicine which reduces blood pressure, an excessive
drop in blood pressure in patients with blood flow disturbances
of the heart or brain could lead to a heart attack or stroke. Your
doctor will therefore check your blood pressure carefully.

If you are due to have tests for parathyroid function, you should
stop taking Co-Olmepress before these tests are carried out.

If you are a sports person, this medicine could change the
results of an anti-dope test to make it positive.

You must tell your doctor if you think that you are (or might
become) pregnant. Olmesartan medoxomil/hydrochlorothiazide
is not recommended in earlilI pregnancy, and must not be taken
if you are more than 3 months pregnant, as it may cause serious
harm to your baby if used at that Stage (see pregnancy section).

Children and adolescents o
Olmesartan medoxomilfhydrochlorothiazide is not recommended
for children and adolescénts under the age of 18.

Other medicines and Co-Olmepress )
Tell dyour doctor or pharmacist if you are using, have recently
used or might use any other medicines.

In particular, tell your doctor or pharmacist about any of the

followm%: ) o . )

- Other blood pressure lowering medicines (anti-hypertensives),
as the effect of olmesartan medoxomil‘hydrochlorothiazide
can be increased.

Your doctor may need to change your dose and/or to take other

Frecautlons: ) o o

If you are taking an ACE-inhibitor or aliskiren (see also

information under the headings “Do not take Co-Olmepress”

and “Warnings and precautions”). o

- Medicines which may alter the levels of potassium in your

blood if used at the same time as olmesartan medoxomil/

hydrochlorothiazide. These include: )

-potassium  supplements (as well as salt substitutes
containing potassium)

-water tablets (diuretics)

-heparin (for thinning the blood)

-laxatives

-steroids )

-adrenocorticotrophic hormone (ACTH)

-celirber}oxolone (a medicine used to treat mouth and stomach
ulcers

-penicillin G sodium (also called benzylpenicillin sodium, an
antibiotic) B )

-certain pain Killers such as aspirin or salicylates

Lithium (a medicine used to treat mood swings and some

types of depression) used at the same time as olmesartan

medoxomil/hydrochlorothiazide may increase the toxicity of
lithium. If you have to take lithium, your doctor will measure

our lithium blood levels. o
on-steroidal  anti-inflammatory  (NSAIDs)  medicines

(medicines used to relieve pain, swelling and other symptoms

of inflammation, including arthritis) used at the same time as

olmesartan medoxomil/hydrochlorothiazide may increase the
risk of kidney failure and the effect of olmesartan medoxomil/
hYdrot;hlorot iazide can be decreased by NSAIDs.

Sleeping tablets, sedatives and anti-depressant medicines, as

using these medicines together with olmesartan medoxomil/

hydrochlorothiazide may cause a sudden drop in blood
ressure when standing up. )

- Certain medicines such as baclofen and tubocurarine, used
to relax muscles.

- Amifostine and some other drugs used to treat cancers, such

as cyclophosphamide or methotrexate. )

]g)t%lelzstyqamme and colestipol, medicines for lowering blood
at levels.

Colesevelam hydrochloride, a drug that lowers the level of

cholesterol in your blood, as the effect of olmesartan medoxomil/

hydrochlorothiazide may be decreased. Your doctor may advise
you to take olmesartan medoxom|I/hYd{ochloroth|aZ|de at least

4 hours before colesevelam hydrochloride.

- Anticholinergic agents, such as atropine and biperiden.

Drugs such as thioridazine, chlorpromazine, levomepromazine,

trifluoperazine, cyamemazine, sulpiride, amisulpride
imozide, sultopride, tiapride, droperidol or haloperidol, use:

o treat certain psychiatric disorders, o

- Certain medicines such as quinidine, hydroquinidine,

disopyramide, amiodarone, sotalol or digitalis, used to treat

heart problems. : } o }

Medicines such as mizolastine, pentamidine, terfenadine,

dofetilide, ibutilide or erythromycin injections, which may

change the heart rhythm. : o

Oral anti-diabetic medicines, such as metformin, or insulin,

used to lower blood sugar.. o :

Beta-blockers and diazoxide, medicines used to treat high

blood pressure or low blood sugar, respectively, as olmesartan

medoxomil/hydrochlorothiazide can enhance their blood-
sugar-increasing effect. )

Methyldopa, a medicine used to treat high blood pressure.

- Medicines such as noradrenaline, used to increase blood
ressure and slow heart rate. :
iphemanil, used to treat a slow heartbeat or reduce sweatln%

Medicines such as probenecid, sulfinpyrazone and allopurinol

used to treat gout.

- Calcium supplements.,

Amantadine, an anti-viral drug.

- Ciclosporin, a medicine used to stop rejection of orFan transplants.

Certain antibiotics called tetracyclines or sparfloxacin.

- Amphotericin, a medicine used to treat fungal infections.

Certain antacids, used to treat too much stomach acid, such as

aluminium magnesium hydroxide, as the effect of olmesartan

medoxomil/hydrochlorothiazide can be slightly decreased.

Clsdapn?e, used to increase food movement in the stomach

and gut.

Halofantrine, used for malaria.
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Co-Olmepress with food and drink
Co-Olmepress can be taken with or without food.

Take care when drinkinﬁqalcohol while you are taking olmesartan
medoxomil/hydrochlorothiazide, as some people feel faint or
dizzy. If this happens to you, do not drink any alcohol, including
wine, beer or alcopops.

Black patients )

As with other similar drugs the blood pressure lowering effect of
olmesartan medoxomil’hydrochlorothiazide is somewhat less in
black patients.

Pregnancy and breast-feeding

Pregnancy ) ) }
You must tell your doctor if you think you are (or might become)
Ere%nant. Your doctor will normally advise you to stop taking
0-Olmepress before you become pregnant or as soon as you
know you are pregnant and will advise you to take another
medicine instead of olmesartan medoxomilthydrochlorothiazide.
Olmesartan medoxomil/hydrochlorothiazide is not recommended
durlnﬁ pregnancy, and must not be taken when more than 3
months pregnant, as it may cause serious harm to your baby if it
is used after the third month of pregnancy.

Breast-feeding )

Telldyour doctor if you are breast-feeding or about to start breast-
feeding. Olmesartan medoxomil/hydrochlorothiazide is not
recommended for mothers who are breast-feeding, and your
goctotr fm%v choose another treatment for you if you wish to
reast-feed.

If you are pregnant or breast-feeding, think you may be pregnant
orare plannln% to have a bat&y, ask your doctor or pharmacist for
advice before faking this medicine.

Driving and using machines ) ) )
You may feel sleep)rllor dizzy while being treated for your high
blood pressure. If this ha? ens, do not drive or use machines
until the symptoms wear off. Ask your doctor for advice.

Co-Olmepress contains lactose

This medicine contains lactose (a type of sugar). If you have been
told by your doctor that you have an intolerance to some sugars,
contact your doctor before taking this medicine.

3. How to take Co-Olmepress

Always take this medicine exactly,asle/our doctor has told you.
Check with your doctor or pharmacist if you are not sure.

The recommended dose is one Co-Olmepress 40 mg/12.5 m
tablet a day. However, if your blood pressure is not controlled,
your doctor may decide to change your dose to one Co-Olmepress
40 mg/25 mg tablet a day.

Swallow the tablet with water. If possible, you should take your
dose at the same time each day, for example at breakfast time.
It is important to continue to take Co-Olmepress until your doctor
tells you to stop.

If you take more Co-Olmepress than you should )

If you take more tablets than you should, or if a child accidentally
swallows one or more, dg,o to your doctor or nearest accident
and emergency (A&E) department immediately and take your
medicine pack with you.

If you forget to take Co-Olmepress

If 'you forget to take a dose, take your normal dose on the
following day as usual. Do not take a double dose to make up
for a forgotten dose.

If you stop taking Co-Olmepress
It is important fo continue to take Co-Olmepress unless your
doctor tells you to stop.

If you have any further questions on the use of this medicine, ask
your doctor or pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although
not everybody gets them.

However, the following side effects can be serious:

- Allergic reactions that may affect the whole body, with swellin
of the face, mouth and/or voice box_(larynx) together wit
itching and rash may occur rare‘lf. If this ha;:ﬁens, stop taking
Co-Olmepress and contact your doctor immediately.

- Olmesartan medoxomil/hydrochlorothiazide can cause the
blood pressure to fall too low in susceptible individuals or
as the result of an allergic reaction. Light-headedness_or
fainting may occur uncommonly. If this hap[t)ens, stop taking
ﬁot-OImepress, contact your doctor immediately and lie down

at.

Frequency not known: If you experience yellowing of the
whites of the eyes, dark urine, itching of the skin, even if you
started therapy with Co-Olmepress longer time ago, confact
your doctor immediately who will evaluate your symptoms and
decide on how to continue your blood pressure medication.

Co-Olmepress is a combination of two active substances and the
following information firstly gives the other side effects reported
so far with the combination Co-Olmepress (besides those already
mentioned above) and, secondly, those which are known about
for the separate active substances.

These are the other side effects known about so far with Co-
Olmepress: )

If these side effects occur, they are often mild and you do not
need to stop your treatment.

Common side effects (may affect up to 1 in 10 people):
Dizziness, weakness, headache, tiredness, chest pain, swelling of
ankles, feet, legs, hands or arms.

Uncommon side effects (may affect up to 1 in 100 people):
Fluttering of the heartbeat (palpitations), rash, eczema, vertigo,
cough, indigestion, abdominal pain, nausea, vomiting, diarrhoea,
muscle cramps and muscular pain, pain in joints, arms and legs,
back pain, erection difficulties in men, blood in urine.

Some changes in blood test results have also been seen
uncommonly and include: o
Rise in blood fat levels, rise in blood urea or uric acid, rise in
creatinine, rise or decrease in blood potassium levels, rise in
blood calcium levels, rise in blood sugar, increase in levels of
liver function. Your doctor will know about these from a blood test
and will tell you if you need to do anything.

Rare side effects (may affect up to 1 in 1,000 people):
FeellnF unwell, disturbances in consciousness, skin lumps
(wheals), acute kidney failure.

Some changes in blood test results have also been seen in rare
cases and include: ) )

Rise in blood urea mtrogen, decrease in haemoglobin and
haematocrit values. Your doctor will know about these from a
blood test and will tell you if you need to do anything.

Further side effects reported with use of olmesartan medoxomil
or hydrochlorothiazide alone, but not with Co-Olmepress or in a
higher frequency:

Olmesartan medoxomil:

Common side effects (may affect up to 1 in 10 people): )
Bronchitis, cough, runny ‘or stuffy nose, sore throat, abdominal

pain, indigestion, diarrhoea, nausea, gastroenteritis, pain in the
+0|nts or bones, back pain, blood in urine, urinary tract infection,
lu-like symptoms, pain.

Some changes in blood test results have also been seen
commonly and include: = o )
Rise in blood fat levels, rise in blood urea or uric acid, increase in
levels of liver and muscle function.

Uncommon side effects (may affect up to 1 in 100 people):
Quick allergic reactions that may affect the whole body and may
cause breathing problems as well as a rapid fall of blood pressure
that may even Tead to fainting (anaphylactic reactions), swelling
of the face, angina (pain_or uncomfortable feeling in the chest;
known as anﬁma pectoris), feeling unwell, allergic skin rash,
itching, exanthema (skin eruption), skin lumps (wheals).

Some changes in blood test results have also been seen
uncommonly and include: Reduced numbers of a type of blood
cell, known as platelets (thrombocytopenia).

Rare side effects (may affect up to 1 in 1,000 people):
Impaired kidney function, lack of energy.

Some changes in blood test results have also been seen rarely
and include: Increase in blood potassium.

Hydrochlorothiazide:

Very common side effects (may affect more than 1 in 10 people):
Ch_?jnFes I|n blood results including: Increase in blood fat and uric
acid levels.

Common side effects (may affect up to 1 in 10 people):

Feeling confused, abdominal pain, stomach upset, bloated
feeling, diarrhoea, nausea, vomiting, constipation, excretion of
glucose into the urine.

Some changes in blood results have also been seen and include:
Increase in blood creatinine, urea, calcium and sugar levels,
decrease in blood chloride, potassium, magnesium and sodium
levels. Increase of serum amylase (hyperamylasaemia).

Uncommon side effects (may affect up to 1 in 100 people): .
Decreased or loss of appetite, severe difficulty breathing,
anaphylactic  skin  reactions  (hypersensitivity "~ reactions),
worsening of pre-existing myopia erythema, skin reactions to
light, itching, purplish spots or patchés on the skin due to small
haemorrhages (purpura), skin lumps (wheals).

Rare side effects (maY_ affect up to 1 in 1,000 people): )

Swollen and sore salivary glands, decreased number of white
blood cells, decreased number of blood platelets, anaemia,
bone marrow damage, restlessness, feelln% ‘down’ or depressed
problems sleepmﬁ, feeling un-interested apathK), tingling an

numbness, fits (convulsions), objects you' look at appearing
yellow, blurred vision, dr%/ eyes, irregular heartbeat, inflammation
of the blood vessels, blood clots™ (thrombosis or embolism),
inflammation of the lung, fluid accumulation in the lungs
inflammation of the pancreas, jaundice, infection in the gal
bladder, symptoms of lupus erythematosus (such as rash, joint
pains and cold hands and fingers), allergic skin reactions, peeling
and blistering of the skin, non-infectious inflammation of the
kidney (interstitial nephritis), fever, muscle weakness (sometimes
causing impaired movement).

Very rare side effects (may affect up to 1 in 10,000 people):
Electrolyte disturbance leading to an abnormally depleted level
of chloride in the blood (hypochloraemic alkalosis), blockage in
the gut (paralytic ileus). Acute respiratory distress (signs include
severe shortness of breath, fever, weakness, and confusion).

L\lott )known (frequency cannot be estimated from the available
ata):

Decrease in vision or eye pain (possible signs of fluid
accumulation in the vascular layer of the eye (choroidal effusion)
or acute angle-closure glaucoma). }

Skin and lip cancer (Non-melanoma skin cancer).

Reporting of side effects: . .
If you get any side effects talk to your doctor or pharmacist. This
includes any possible side effects not listed in this leaflet. By
reporting side effects you can help provide more information on
the safely of this medicine.

5. How to store Co-Olmepress
Keep this medicine out of the sight and reach of children.
Do not store above 30°C.

Do not use this medicine after the expiQ/ date which is stated on
the carton and on the blister strip as EXP. The expiry date refers
to the last day of that month.

Do not throw away any medicines via wastewater or household
waste. Ask ylpur pharmacist how to throw awa%/ medicines you no
longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What Co-Olmepress contains
The active substances are:

Each film-coated tablet contains 40 mg olmesartan medoxomil
and 25 mg hydrochlorothiazide.

The other ingredients are:

Microcrystalline cellulose, lactose monohydrate \Povidone,
hydroxypropylcellulose, magnesium stearate, Opadry -1-7000,
yellow iron oxide, red iron oxide.

What Co-Olmepress looks like and contents of the pack
Co-Olmepress 40 mg/25 mg are pale pink, oblong, film-coated
tablet with logo D4 on one side.

Co-Olmepress 40 mg/25 mg is supplied in packages containin,
28 tablets (7's instegr/x 4). ¢ PP pacteg ¢

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A. )

Olaz-Chipi, 10. Poligono Industrial Areta

31620 Huarte (Navarra) - Spain

This leaflet was last revised in March 2022.

This is a Medicament

- Medicament is a Product,whlch affects your health and its
consumption contrary to instructions is dangerous for you.
- Follow strictly the doctor's prescription, the method of
use and the instructions of the pharmacist who sold the
medicament. ) )
- The doctor and the pharmacist are the experts in
medicines, their benefits and risks. .
- Do not by yourself interrupt the period of treatment
Brescnbed for you. o ) )
0 not repeat” the same prescription without consulting
our doctor. )
- Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists

OQcinfa
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